B EEEIVE
EFP 9 0 1991
EQEL\RCH AND ?LF\M\\NG

UPPER LEON RIVER
MUNICIPAL WATER DISTRICT
REGIONAL WASTEWATER STUDY
VOLUME 1V
POINT-SOURCE POLLUTION CONTROL EVALUATION

SEPTEMBER, 1991

D910172 JONES AND NEUSE, INC.

JN040404 Environmental and Engineering Services

© 1991 Jones and Neuse, Inc.



TABLE OF CONTENTS

UPPER LEON RIVER MUNICIPAL WATER DISTRICT

VOLUME 1

VOLUME II

VOLUME HI

VOLUME 1V

VOLUME V

REGIONAL WASTEWATER STUDY

SUMMARY REPORT

WATER QUALITY MONITORING PROGRAM

NON-POINT SOURCE (NPS) CONTROLS EVALUATION

POINT SOURCE POLLUTION CONTROL EVALUATION

WATER CONSERVATION AND DROUGHT
CONTINGENCY PLAN

JONES & NEUSE



TABLE OF CONTENTS
VOLUME IV

POINT SOURCE POLLUTION CONTROL EVALUATION
[...]
LIST OF REFEREN

JONES & NEUSE




SECTION 1.0
EXECUTIVE SUMMARY

JONES & NEUSE




1.0 EXECUTIVE SUMMARY

This report has been written for the Upper Leon River Municipal Water District (ULRMWD)
under a grant from the Texas Water Development Board (TWDB). It is Volume 4 of a §
Volume study of the water quality of Lake Proctor, and deals with point source pollution,
primary sources being wastewater treatment systems. The report first assesses the existing
conditions of wastewater facilities in the watershed, then goes on to estimate the amount of
wastewater flow which will be generated in the future, through the 30-year planning period.
Next, the report considers two alternatives for treatment of future wastewater flow: upgrading
existing facilities to handle anticipated needs, and the construction of a regional facility (or one

or more subregional facilities).
The following conclusions have been made by this report:

¢ The conditions of the individual treatment plants vary considerably: several will be
adequate throughout the planning period, and at least one is under an enforcement order

from the Texas Water Commission (TWC).

L 4 The population of the watershed is not expected to increase dramatically during the
design period.

4 Rural large-lot septic systems are not a threat to lake water quality, but the unsewered
and improperly sewered areas near the lake may threaten both lake quality and public
health.

4 There are no indications that communities with existing 30 mg/l BODS and 90 mg/l TSS
(30/90) permits will not be allowed to obtain such permits in the future. It is likely that
any regional or subregional treatment facility would be required to have a 10/15 permit.

¢ The relatively low population density of the Lake Proctor watershed would lead to a high

cost of collection to be shared by the residents.

JONES & NEUSE

1-1



- ™

4 The goal of the water conservation measures identified in Volume 5 of this document is
to reduce the water consumption in the watershed by 5 percent. Some correlation in the

reduction of wastewater flows will occur.
This report recommends the following:

¢ Cities in the watershed should continue to treat their wastewater individually, however
future permit requirements may necessitate reevaluation of a regional or subregional

collection and treatment system.

L 4 Wastewater collection and treatment should be provided for the unsewered areas
immediately adjacent to Lake Proctor, as these are immediate threats to water quality and
possibly to public health. Ideally these systems would have no-discharge permits with
effluent being used for irrigation. Until wastewater treatment is provided, existing rules
on septic systems near the lake should be strongly enforced. These include the Buffalo
Springs area, the High Point area, and potentially the Proctor area.

k JONES & NEUSE /




SECTION 2.0
INTRODUCTION

JONES & NEUSE




-

-

2.0 INTRODUCTION

2.1  Purpose of Study

This is Volume 4 of the regional wastewater management plan which has been performed for
the ULRMWD with assistance from the TWDB. This volume is intended to fulfill the
requirements of Tasks 4 and 5 of the contract between the ULRMWD and the TWDB. Task
4 is to evaluate the need for point source pollution controls. This task requires assessment of
existing wastewater facilities, an estimate of present wastewater flow, a projection of future
wastewater flow, and the identification of existing unsewered areas. Task 5 requires evaluation

and identification of alternatives for regional centralized wastewater collection and treatment,

2.2  Scope of Study

The planning period of this study is from the present to 2022. The most current TWDB
population projections have been used, with adjustments for 1990 census data. The geographic
scope of this study is the watershed of Lake Proctor, which includes parts of Comanche,
Eastland, Erath and Hamilton counties. The watershed of Lake Leon has been included in this
study because the outflow from Lake Leon flows directly into Lake Proctor, and because the
communities located in the Lake Leon watershed were considered likely candidates for inclusion
in any proposed regional wastewater collection and treatment plan. The study area includes the
cities of Gorman, Ranger, Cisco, Eastland, Rising Star, Comanche, Dublin and DeLeon. The
permitted wastewater faéilities of these cities have been assessed, as well as the small wastewater
facility operated by the ULRMWD. Unsewered communities and non-conforming developments

adjacent to Lake Proctor are a source of concern, and an assessment of these areas has been

made as well.

JONES & NEUSE

2-1




SECTION 3.0
ASSESSMENT OF EXISTING CONDITIONS

JONES & NEUSE



31

3.0 ASSESSMENT OF EXISTING CONDITIONS

Evaluation of Existing Sewered Communities

The process of evaluating existing wastewater facilities was pursued in three steps. First, all

available data was acquired from the TWC on the individual plants, including copies of permits,

and printouts of plant self-reporting data. Second, a request for information was sent to each

community, in the form of a letter informing the appropriate city official about the purpose of
the ULRMWD study, a summary of information which we already had obtained, and a form

requesting additional information. The final step was to inspect each facility and meet the

person responsible for operation of the wastewater facility. A copy of the request letter and the
information form from each of the permitted facilities is included in Appendix A. Existing

population and flow records are shown in Table 1. A map of the Lake Proctor watershed

showing permitted wastewater treatment facilities is shown in Figure 1.

¢

City of Cisco

Cisco is a city of 4,223 located in northwest Eastland county. The average wastewater
flow is 324,000 gallons per day (GPD) and the current TWC permit limits the
wastewater discharge to 30 milligrams per liter (mg/l) of five day biochemical oxygen
demand (BODS5) and 90 mg/1 of total suspended solids (TSS). The treatment facilities
consist of a facultative lagoon with two stabilization ponds, constructed in June, 1987.
The City has exceeded its permitted flow several times last year, but has submitted a
waiver request to the TWC maintaining that the excessive flows were caused by
unusually heavy rainfall and inflow and infiltration (I&I) problems which the city is

currently attempting to correct.

City of Comanche

Comanche is a city of 4,807 people located in the center of Comanche county and just
southwest of Lake Proctor. The current daily average wastewater flow is 369,100 GPD.
TWC permitted effiuent limits are 20 mg/l1 BOD5, and 20 mg/l TSS (20/20). The

JONES & NEUSE

3-1




EXISTING FACILITIES AND DESIGN YEAR REQUIREMENTS

TABLE 1

= = T
19871989 | 1987-1989 : o Req’d. Max - oo Permitied R P
Max, Mo. Max. Mo, 1987-1989 1987-198 . Design Yr.. - | = Me. Flant - Deslen . Moedlfications
‘ 199 Flow How Arg. Mow Avg. Flow @22 . Capacity Year Flow | . Capacity -~ Reg'd. to Meet
Siation Population GrD) (GIFCD) (GPD) - (GPCD) Popedation GPrD) «rcn) GrD) - Capacity Needs :
Cisco 3813 544,300 142.7 324,600 85.1 4052 567,380 140 440,000 | Expand Pond ]
Systermn
Comanche 4087 | 617,000 128.4 369,100 76.8 5208 729,120 140 740,000
DelLeon 2190 150,000 68.5 119,600 54.6 2873 402,220 140 168,000 | Expand Pond Same
System H
Dublin 3180 345,900 108.4 176,900 5656 3873 542,220 140 250,000 | Expand Pond Same
System
Eastland 3690 | 528,100 143.1 348,800 94.5 4029 564,060 140 400,000 | Add Oxidation
Ditch
Gorman 1250 | 974,800 755.7 103,900 80.5 1304 182,560 140 120,000 | Expand Pond Same
Systam
Proctor 362 NA 0.0 499 69,860 140 NA | Build Pkg. Plant Same “
Ranger 2803 | 900,900 321.4 271,000 96.7 2974 416,380 140 430,000 | New Plant New Plant/red. H
&l
Rising Star 859 134,000 156.0 76,800 89.4 884 123,760 140 140,000 { None Reduce | & | II
ULRMWD 175 NA 0.0 11,000 62.9 24 33,740 140 80,000 | None
Buffalo Springs 350 NA NA NA NA 482 67,500 140 NA | Build Pkg. Plant
w/Prassure
Collection System
High Point 525 NA NA NA NA 723 101,200 140 NA | Build Pkg. Plant
w/Prassure
Collection System
Staff 350 NA NA NA NA 580 81,200 140 NA [ Build Pkg. Plant
Community w/Pressure
Collection System







wastewater plant is a contact stabilization plant built in 1966, and expanded in 1982 with
the addition of a new sludge thickener, screw lift pumps, bar screen and air blowers,
Replacement of the chlorination system and flow recorder is planned for this summer.
The plant is currently experiencing no problems meeting its permit limits. Operators
report some problems with filamentous bacteria, and some shock loadings believed to be

due to illegal dumping by septic cleaning services.
City of DeLeon

The City of Deleon has a population of 2,190 and is located in the northeast comner of
Comanche county, just to the north of Lake Proctor. DeLeon has an average daily
wastewater flow of 119,600 GPD with TWC permit limits of 30 mg/l BODS5 and 90 mg/1
TSS (30/90). The treatment facility was built in 1958 and consists of an Imhof tank
followed by two stabilization ponds. The second pond was added in 1986. The plant
has been exceeding its permit discharge limits and is under an enforcement order from

the TWC. Todd Engineering of Abilene is preparing plans for updating the plant.
City of Dublin

The City of Dublin is located in western Erath county, just east of Lake Proctor and has
a population of 3,190. The average discharge is 176,900 GPD, and the facility is
permitted for discharge limits of 30/90. Treatment is by an Imhof tank, built in 1949,
followed by four 'iagoons. The collection system is experiencing serious I&I problems,
which the city hopes to reduce and continue to operate the present facilities for 4-5 more
years. The Imhof tank is beginning to leak, and the operator believes that the lift station
pumps may be undersized.

City of Eastland
The City of Eastland has a population of 3,690 and is located in the center of Eastland

county northwest of Lake Leon. The average flow is 348,800 GPD and effluent

discharge limits are 20/20. The wastewater treatment facility consists of an oxidation

/

JONES & NEUSE

3-4



ﬂ

ditch, a final clarifier and chlorine disinfection and was built in 1977. The city plans to
add another oxidation ditch and clarifier and ultra-violet disinfection. The operator
reports some problem with I1&I.

City of Gorman

The City of Gorman has a population of 1,290 and is located on the southern edge of
Eastland county. Average wastewater flow is 103,900 GPD and permitted effluent limits
are 30/90. Treatment consists of an Imhof tank built in 1920 and two lagoons. The first
lagoon was dredged and deepened in 1990. An engineering report prepared by Jacobs
and Martin Consulting Engineers of Abilene, recommends abandoning the Imhof tank,
converting the first pond to a facultative lagoon, enlargement of the second pond,
construction of a third stabilization pond and the addition of a rock-reed filter.

City of Ranger

The City of Ranger is located in northeastern Eastland county and has a population of
2,803. The City has an average wastewater flow of 271,000 GPD, and is permitted to
discharge an effluent with 10/15 limits. Treatment consists of an Imhof tank built around
1920 and stationary trickling filters. Discharges are exceeding permitted flow and
BODS. Both the collection system and the treatment facility require extensive repair

and/or replacement. The City is currently under TWC enforcement provisions.
City of Rising Star

The City of Rising Star has a population of 859, and is located in southwestern Eastland
county. The wastewater facility is permitted for 20/20 and has an average flow of
76,800 GPD. Treatment is accomplished by an extended aeration activated sludge plant,
built in 1964. The plant is in good general condition and is capable of meetihg the needs
of the City throughout the planning period.

JONES & NEUSE

3-5




¢ ULRMWD

The ULRMWD operates a small package treatment plant near the golf course along the
southern edge of Lake Proctor which serves 150 to 200 people. The facility has a no
discharge permit with treated effluent going to a holding pond, where it used for
irngation. The TWC permit limits the BODS of the effluent to 100 mg/l. Average flow
is 10,000 GPD, and the plant can treat 60,000 GPD. Five lift stations pump wastewater
up to the plant. The plant was built in 1975 and is in excellent condition.

3.2 Evaluation of Unsewered Communities

For purposes of this report, unsewered communities have been divided into two types: those in

the immediate vicinity of one of the lakes, and those in outlying areas of the region.

3.2.1 Lakeside Communities

The lakeside communities are a particular source of concern with respect to the water quality
of area lakes. Development in these areas has been poorly regulated, and rules on septic and
other wastewater systems have not been stringently enforced. The high permeability of the soil
may allow migration of leaking septic or holding tank waste into the lakes. Three areas have

been identified as areas of concern; two are near Lake Proctor, and one is near Lake Leon.
L 4 Buffalo Springs

Buffalo Springs refers to the area just northwest of the main pool of Lake Proctor, and
between the two arms. An estimated 350 permanent residents live in dwellings or mobile
homes in the area. There is a recreational vehicle development called Promontory Point
with spaces for about 400 trailers. These lots are approximately 1,000 square feet and
have no wastewater service provided, except a holding tank for RV wastes. The park
management is out of business, and it is not known who, if anyone, is responsible for

wastes. Some of the owners have built permanent structures and some have installed

permitted septic systems on two or more lots, but there is some evidence that some of  /

JONES & NEUSE

3-6




\

the owners may have installed illegal septic tanks on single lots, and in the restricted

zone near the lake.

About 40 mobile homes near the lake were flooded in 1990 and are now abandoned. A
small septic system was installed in the early 1970’s by the ULRMWD to serve this area.

¢ High Point

High Point refers to a developed area northeast of the main pool of Lake Proctor. The
current population in this area has been estimated at 525. The area has one subdivision
with lots too small for septic tanks and drainfields, as well as a convenience store with

laundromat and car wash.
¢ Staff Community

Staff Community refers to the developed area southwest of Lake Leon. Approximately
350 people live in this area. The residents are on septic systems, and there are a number

of small stores and bait stands in the area.

3.2.2 Remote Communities

A significant number of the study area inhabitants live in unincorporated areas. Some of these
live in small "crossroa " communities, and the rest live on farms or ranches. These residences
are almost invariably on individual septic systems. In Comanche county 75 percent of the
population falls in to this category, as well as 33% of Eastland county and 39 percent of Erath
county. Although these percentages are substantial, these septics are not considered to be a
major threat to the water quality of Lake Proctor for two reasons: the discharges are not
concentrated in any one area or tributary, and the BOD of the discharges is reduced by
biological metabolism and dilution as the wastewater moves through the watershed. For small
discharges as would be expected from septic systems found in the Lake Proctor area one-half
mile or more above the lake, the assimilative capacity of the receiving stream should result in

a reduction of BOD concentrations to near background levels before reaching the reservoir.

TN

J

JONES & NEUSE

3-7




/

However, total nutrient loadings would not be expected to be reduced significantly. There are
no major industrial discharges in these areas, and agricultural chemical runoff is addressed in